|IED Permit Application

Basildon Sludge Treatment Centre

Anglian Water Services Ltd
December 2021 (Updated May 2024)






Contents

Non-Technical Summary

1.1 Introduction

1.2 Overview of the site and activities

2 Introduction

2.1 Overview

2.2 Document content and structure

3 Process Description

4  Part A - About you

4.1 Question 7: Contact details

5 Part C2: General — varying bespoke permit
5.1 Question 2: About your proposed changes

5.2 Question 3a and Appendix 2: Relevant offences
5.3 Question 3b: Technical ability

5.4 Question 3c: Finances

5.5 Question 3d: Management System

5.5.1 Integrated Management System

5.5.2 Environmental Management Plan

5.5.3 Complaints

5.6 Question 5b: Site condition report
[...]
Non-Technical Summary

1.1 Introduction

The Non-technical summary has been written to support an application for a new bespoke Environmental
Permit for Basildon Sludge Treatment Centre (STC) (the “site”) by Anglian Water (AWS) (‘the Operator’). In
order to satisfy the requirements of the Environmental Permitting Regulations (EPR) 2016, the Operator must
apply to the Environment Agency for a new bespoke Installation Environmental Permit.

1.2 Overview of the site and activities

Basildon Water Recycling Centre (WRC) and Sludge Treatment Centre (STC) is located Basildon Water Recycling
Centre, Courtauld Road, Basildon, Essex, SS13 1DB (NGR: TQ 73830 90741). The WRC is operated under the
Urban Wastewater Treatment Regulations (UWWTR) and has a standalone Water Discharge Activity
Environmental Permit, which will remain an independent permitted activity. The STC operation is a non-
hazardous waste activity which is currently carried out under a waste operation permit (EPR/GB3735RL/V002).
The waste activity comprises of imports, physio-chemical and anaerobic digestion (AD) treatment, and the
storage of waste, all for recovery purposes. The STC handles waste derived from the wastewater treatment
process indigenously produced on-site and imported wastes. The site undertakes AD of sewage sludge from
the on-site WRC and will continue this operation under a new bespoke Industrial Emissions Directive (IED)
installation permit.

The Combined Heat and Power plant is also currently permitted under a waste operation permit
(EPR/CP3038HT/V004). Electricity and heat for the site are primarily provided by the combustion of biogas
generated from the 2 spark ignition CHP engines (1.4 MWth input each) and combustion of biogas in two
composite boilers (1.455 MWth each) from receipt of materials to dispatch of products and waste, and by dual
fuel (biogas and natural gas) steam raising boiler providing steam to the biological hydrolysis process (HpH)
plant.

AWS are applying for a variation to the existing STC waste operation permit and consolidate with the CHP
waste operation permit. This will form a Bespoke Installation Permit for the STC waste activity, as a joint
Environment Agency and Department for Environment, Food and Rural Affairs (DEFRA) decision has been
made that AD treatment facilities at WRCs and STCs are covered by the Industrial Emissions Directive and
should no longer operate as separate waste activities.

The primary permitted installation activity will be the AD treatment activity. The AD activity will treat
indigenously produced sludges and imported sludges. Permitted Directly Associated Activities (DAAs) will be
the physio-chemical treatment of sludges; the storage of sludges and cake from AD activity; the storage of
biogas derived from the AD treatment of waste and the combustion of biogas in an on-site Combined Heat and
Power plant (CHP). In the event the CHP cannot run in an emergency or due to operational issues, biogas will
be combusted via an on-site flare stack and boiler system. The liquor treatment plant, AMTREAT, a biological
process, is also situated on the site and treats over 50 tonnes per day.

As part of this permit variation, AWS wishes to add one new EWC waste code, 16 10 02, to allow for chemical
toilet wastes “blue l0o” to be discharged at Basildon. 16 10 02 needs to be added to allow for tankered imports
of domestic wastes, alongside 20 03 04 which is already on the existing permit. The full list of EWC waste
accepted at Basildon, and to be included on the permit, are listed in Appendix B.

Basildon IED Permit Application



The IED permit will include:

e 1xImported & Primary sludge tank
e 1xBlending tank
e 1 xHpH Process, comprising of;
— 1 x Heating Tank
— 2 X Pasteurisers
— 1 x Hydrolysis Tank
e 2 x Digestors
e 1xGas Holder
e 1 x Post Digestion Tank
e 1xRO Plant Salt Storage
e 1x Waste Qil Tanks in CHP engines
e 2 xCHP engines
e 1xAnoxic Tank
e 1x AMTREAT Plant (2 tanks)
e 1 x Poly Make up Silo
e 2 x Centrifuges (Duty/Duty) (final product dewatering)
e 2 x Composite dual fuel steam raising boilers
e 1 xBiogas burner (flare stack)
e Cake pad (cake made on site)
® 4 xSASPFTs
® 2 xSAS belts

e 2 xdrum thickener

The following are outputs from the process:

e C(Cake (dewatered post digestion sludge) - stored in cake bay before being transported for use on
agricultural land

® Bio-gas - stored in an existing gas holder, and is then either:

o — Burnt in CHPs, for use on site with surplus exported to the grid
o — Burnt in the fired steam boiler
o — Flared in the waste biogas burner.

Basildon IED Permit Application



2 Introduction

2.1 Overview

This document has been prepared to support the application for a new bespoke installation Environmental
Permit (hereafter referred to as ‘the permit’) for the Basildon Sludge Treatment Centre (STC) (‘the site’)
Anglian Water (AWS) (‘the Operator’).

The site currently holds two Environmental Permits under the Environmental Permitting Regulations (EPR)
2016 for sludge treatment activities and combined heat and power activities. Following the joint Environment
Agency and DEFRA decision that AD treatment facilities at WRCs and STCs are covered by the Industrial
Emissions Directive (IED), this application is being submitted to ensure the site is permitted in line with the IED
and the EPR 2016, as amended.

This document contains a description of the site and proposed permitted activities and DAAs, an assessment of
the possible effects of these activities and responses to questions in Parts A, C2, C3, C6 and F1 of the
application documentation (plus supporting information where required).

2.2 Document content and structure

The following application forms have been completed to support the application and have been submitted as
stand-alone documents:

e Part A: About You

e Part C2: Varying a bespoke permit

e Part C3: Variation to a bespoke installation permit

e Part C6: Variation to a point source emission to water from an installation

e Part F1: Charges and declarations

e Part C0.5: Administrative variation of a standard or bespoke permit

The main body of the permit application document (‘the Main Supporting Document’) includes all the
supplementary information required in response to relevant questions within the Part A, Part C2, Part C3, Part

C6 and Part F1 application forms for which there was insufficient space on the forms to answer the questions
in full.

The Environmental Permit variation application document (‘the Main Supporting Document’) consists of two
main parts:

e Chapter 5 provides the general information required to inform Form C2 relating to the variation of a
bespoke permit; and

e Chapter 6 provides the more detailed information required to inform Form C3 relating to the variation of a
bespoke installation permit.

e Chapter 7 provides the more detailed information required to inform Form C6 relating to the variation of
point source emissions to water from an installation

Form F1 covers the required financial information required for payment of the application fee.

Basildon IED Permit Application



Form C0.5 was completed so the two existing permits are formally consolidated.

Additional information included as part of this submission and not as stand-alone documents, are found in the
following appendices:

e Appendix A — Customer Complaints

e Appendix B — European Waste Catalogue (EWC) Codes
e Appendix C —Site location plans

e Appendix D —Site plan

e Appendix E— National Grid References

e Appendix F —Sensitive Receptors

e Appendix G - AMP7 Strategy on a Page

e Appendix H - STC Sampling

e Appendix | = Monitoring Points for Effluent for Form C6

e Appendix J —Site Infrastructure Plan

Stand-alone documents included as part of this submission, are detailed below:

e Environmental Risk Assessment

e Environmental Management Plan

e Accident Management Plan

e Climate Change Risk Assessment

e Drainage Plan (HAZOP)

e HACCP Plan

e Basildon Waste Acceptance

e Tranche 1-5 Site BAT Analysis

e Basildon Emission Points

e Containment Assessment for Basildon Sludge Treatment Centre
e [SO 9001 Certificate

e SO 14001 Certificate

e Evidence of Technical Competence (CMS Certificate)
e Odour Management Plan

e Odour Assessment Report

® Process Safety Risk Assessment

e Bioaerosol Risk Assessment

e Operational and Contingency Plan

e Proximity to Wildlife Sites - Basildon Nature and Heritage Conservation Screening Report Maps
e Storage Capacity and Assets

e Basildon LDAR plan

Basildon IED Permit Application



e Site Condition Report

e Annexes to original permit application
e Site Maps (Also in Appendix C to E)

e Letter of Delegation

e AWS convictions up to May 2023

e FormA

e Form C0.5

e Form C2

e Form C3

e Form C6

e FormFl

e |ED—STC Calculated Liquor Returns spreadsheet
e Testing from engines email

e RBP Report—Anglian Water Basildon

Basildon IED Permit Application



3  Process Description

Indigenous liquid sludge is received from Basildon WRC primary settlement tanks and blended with any liquid
tankered sludge imports. This blended sludge is passed through sludge screens to remove any rag and debris
before the sludge is blended with the indigenous screened thickened surplus activated sludge and dilute
imported raw dewatered sludge cake.

The combined blended sludge is thickened and then pumped to the HpH biological hydrolysis process at
approx. 7-9% dry solids.

The HpH process is a three-stage advanced anaerobic digestion system that conditions and pasteurises the
sludge prior to digestion. Stage 1 — Heating. The raw sludge is heated to approx. 40C using recovered heat
from the CHP engine cooling circuit via a sludge/Low temperature hot water heat exchanger. The warm sludge
is then pumped to stage 2 — Pastuerisation. This step consists for two batch tanks where sludge is received,
heated by injection of steam to a minimum set point temperature (55C) and held for a minimum of 5 hours to
pasteurise the sludge for onward pumping to stage 3. The steam is provided by steam raising boilers and the
primary heat source for steam raising is from the hot engine exhaust gases which are passed through the
boilers. In the event the CHP engines are off-line or are unable to meet the process heat demand the boilers
can be fuelled by natural gas or biogas to raise process steam and hot water for the process. Stage 3 —
Hydrolysis. The pasteurised sludge is mixed and stored for up to 2 days at 38-42 C to allow hydrolysis to take
place. This conditions the sludge prior to digestion and allows for a high overall organic matter conversion to
biogas when compared to conventional anaerobic digestion system

Following the HpH process the sludge is pumped to the digestion process where it is held for 14 days retention
at the design throughput. Methane produced is captured and collected in a double membrane gas holder. The
stored gas is then used beneficially to fuel the CHP engines or boilers with any surplus being burned in a low-
level waste gas burner.

Treated sludge displaced from the digester gravitates to a post digestion tank where it is buffered prior to
dewatering using centrifuges. The centrifuges dewater to produce the final treated biosolids product which is
stored on a cake storage pad prior to recycling for beneficial use in agriculture as a soil conditioner.

Liquors generated during the dewatering process are treated in a AMTREAT liquor treatment plant to reduce
ammonia levels to approx. 700 mg/!I or less prior to being returned to the WRC for further treatment and
discharge to the environment. Daily sampling of liquors includes: pH, final ammonia, and mixed liquors.

Throughout the STC process, sampling is done to ensure the process is operating within critical limits. Sampling
done at Basildon is detailed in Appendix H.

Basildon IED Permit Application



Basildon STC

Indigenous Sludge
Primary 1-3%DS

5.9 tds/d (295m3/d)
Thickened SAS 4-6%DS
3.6 tds/d (72m3/d)

_ landfill

Liquid Imports

1-8%DS range

41tds/d
513m3/d

Blending

Budget 15tds/d (584m3/d at 2.57%DS)

HpH Process
Hydrolysis &

2no Digesters
Total Vol. 5774m3

Pasteurisation Anaerobic Digestion

Utilisation

Design Capacity 10,100 tds

» 90% utilisation (9,090tds)

> Budget based on 23 tds/d / 8,395 tds
» Conversion rate > 0.87MWh/tds

CHP

Budget to produce 20MWh/d
Each engine 14.4MWh/d

Required to operate at ave. 69% of
installed capacity

PRODUCT STREAM 2
(ENERGY)

Renewable Electricity for use
in WRC or grid export.
Budget to generate 6.67GWh

Treated Liquor
to WRC

PRODUCT STREAM 1

(soLIDS)

19,730 wet tonnes of
biosolids for use in
agriculture

Key sludge flow and dry solids measurement points

iagram

Basildon Process Flow Di

Figure 1

Basildon IED Permit Application



4  Part A— About you

4.1  Question 7: Contact details

Application contact:

Name: Don Haymes

Address: Anglian Water Services, Lancaster House, Lancaster Way, Huntingdon, PE29 6XU
Contact: 07811 606787 dhaymes@anglianwater.co.uk

Operational contact:

Name: Phil Seamons

Address: Basildon Water Recycling Centre, Courtauld Road, Basildon, Essex, SS13 1DB

Contact: 07740072156, pseamons@anglianwater.co.uk

Anglian Water Services is a registered company. The company registration number is 02366656, registered 1
April 1989.

Director and Company Secretary contacts:

Barry, John Richard (Mr) -
Ceeney, Natalie (Ms) -

Courtice, Veronica Anne (Dame) -

Donnelly Anthony —-
Nassuphis, Alexandros _

Ogier, Batiste Thomas Degaris _
Patel, Zarin Homi (Ms) _
Phillips-Davies Paul Merton Alistair —-
Rivaz Rosalind Catherine (Dr) _

Simpson, Peter (Mr) _
Vassileva, Albena Simeonova —_
Russell, Claire (Ms) —_

Directors dates of birth should be redacted wherever this application is made public.

Basildon IED Permit Application



5 Part C2: General — varying bespoke permit

5.1 Question 2: About your proposed changes

This application is for a substantial variation to the existing STC waste EPR permit (EPR/GB3735RL/V002) which is
an already consolidated with the STC waste and CHP waste operation permit. This will variation will form a
Bespoke Installation Permit for the STC waste activity under the Industrial Emissions Directive.

The only additional waste code to be added in this variation are 16 10 02 which is to reflect the Environmental
Agency’s recent change in guidance to separate chemical toilet “blue loo” wastes from cess and septic wastes.

No site operations or assets are changing because of this variation.

5.2 Question 3a and Appendix 2: Relevant offences

No relevant person in AWS relating to this permit application has been convicted of any relevant offence. Any
information relating to previous AWS convictions is provided in the standalone document AWS Convictions up
to May 2023 which has the most up to date information and includes the last conviction..

5.3 Question 3b: Technical ability

Operational management is provided by qualified individuals and considered to be technically competent. All
staff on site are trained to manage and operate activities without causing pollution. Competency in terms of
the requirements of the environmental permit will be ensured through the appropriate training of all staff,
covering:

e Awareness of the regulatory implications of the Permit for the permitted activity and their own work activities
e Awareness of all potential environmental effects from operation under normal and abnormal
circumstances
e  Awareness of the need to report any deviation from the permit
e  Prevention of accidental emissions, and action to be taken when accidental emissions occur.

All staff are aware of the implications of activities undertaken including the operation of the site. Skills and
competencies necessary to work on site are documented and records of training needs and training received
for these posts are maintained.

Currently AWS uses the AWS developed technical competency course to demonstrate that personnel have the
appropriate technical skills and knowledge to manage the activities undertaken. The AWS scheme is